ADEQ

A R K A N S A S
Department of Environmental Quality

August 15, 2008
CERTIFIED MAIL: RETURN RECEIPT REQUESTED (7099 3400 0001 2001 2532)

Mr. Terry McClennahan
City of Benton

616 W. Hazel

Benton, AR 72015

RE: Discharge Permit Number AR0036498, AFIN 63-00063
Dear Mr. McClennahan:

Enclosed 1s the public notice, Fact Sheet, and a copy of the draft permut which the Arkansas Department of
Environmental Quality (ADEQ) has prepared under the authority of the National Pollutant Discharge Elimination
System and the Arkansas Water and Air Pollution Control Act. A copy of the final permit will be mailed to you
when the Department has made a final permitting decision.

In accordance with Arkansas Pollution Control and Ecology Commission (APCEC) Regulation No. 8, Part 2.1.6, the
enclosed public notice will be published by ADEQ in a newspaper of general circulation for one (1) day only. An
invoice for the cost of publishing the public notice and proof of publication will be sent to you by the advertising
newspaper. The permittee must send proof of publication and payment to the following address as soon as possible
but no later than 30 days from the above date. Until this Department receives proof of publication of the public
notice, no further action will be taken on the issuance of your discharge permit.

Arkansas Department of Environmental Quality
Discharge Permits Section-Water Division
5301 Northshore Drive

North Little Rock, AR 72118-5317
501-682-0622 Fax: 501-682-0910

Comments must be received at ADEQ prior to the close of the public comment period as shown in the enclosed
public notice. The public comment period will begin on the date of publication and will end no sooner than 30 days
from that date. Once a final permit is issued by the Director and becomes effective, the permittee must comply with
all terms and conditions of the permit, or be subject to enforcement actions for any instances of noncompliance
during the duration of the permit, usually five (5) years. Consequently, it is imperative that you, as the applicant,
thoroughly review the enclosed documentation for accuracy, applicability, and your ability to comply with all
conditions therein.

Should you have any questions concerning any part of the draft permit, please contact Kimberly A. Fuller at (501)
682-0621.

Sizely, ' NPDES PERMIT FILE

# ) ?({':’7
ey £, Mo oS 400 H

Steven L. Drown

Chief, Water Division / Permit PN
Correspondence
SDikt Technical Backup

Enclosure E(é"ﬂ., ZQ Y m& Date Scanned

ARKANSAS DEPARTMENT OF ENVIRONMENTAL QUALITY

5301 NORTHSHORE DRIVE / NORTH LITTLE ROCK / ARKANSAS 72118-5317 / TELEPHONE 501-682-0744 / FAX 501-682-0880
www.adeq.state.ar.us




PUBLIC NOTICE OF DRAFT DISCHARGE PERMIT
AND 208 Plan
PERMIT NUMBER AR0036498, AFIN 63-00063

This is to give notice that the Permits Branch of the Water Division of the Arkansas Department of Environmental Quality (ADEQ),
5301 Northshore Drive, North Little Rock, Arkansas 72118-5317 at telephone number (501) 682-0622, proposes a draft renewal of the
permit for which an application was received on December 3, 2007 for the following applicant under the National Pollutant Discharge
Elimination System (NPDES) and the Arkansas Water and Air Pollution Control Act.

Applicant: City of Benton, 616 West Hazel, Benton, AR 72015. Location: south on Sevier Street at 1-30 exit to South Street, then to
Richards, turn right onto Hazel from Richards, 614 W. Hazel; Latitude: 34° 33’ 18”; Longitude: 92° 35 38” in Saline County,
Arkansas.

The City of Benton is constructing a new treatment train at the existing wastewater treatment plant which will increase the design flow
from 6.3 MGD to 8.3 MGD.

The 208 Plan, developed by the ADEQ under provisions of Section 208 of the federal Clean Water Act, is a comprehensive program
to work toward achieving federal water goals in Arkansas. The initial 208 Plan, adopted in 1979, provides for annual updates, but can
be revised more often if necessary. The 208 Plan has been revised to increase the design flow to 8.3 MGD and to lower the water
quality limit for NH3-N in April to 2.1 mg/l. The existing water quality limitations are:

May-October: CBODS5/TSS/NH3-N/DO = 10/15/1.5/7.0 mg/1
November-March: CBODS/TSS/NH3-N/DO = 15/15/4/7.5 mg/]
April: CBODS5/TSS/NH3-N/DO = 15/15/2.1/7.5 mg/1
Design flow (Q): 8.3 MGD

Background Flow of the receiving stream (7Q10): 0 cfs

The discharge from this existing facility is made into an unnamed tributary of Depot Creek, thence to Depot Creek, thence to the
Saline River in Segment 2C of the Ouachita River Basin. The receiving stream with USGS Hydrologic Unit Code (H.U.C) of
08040203 and reach #012 is a Water of the State classified for secondary contact recreation; raw water source for public, industrial,
and agricultural water supplies; propagation of desirable species of fish and other aquatic life; and other compatible uses. The outfall -
1s located at the following coordinates: Latitude: 34° 33° 6” Longitude: 92° 35 36”. The receiving stream is not listed on the 303(d)
list. Sludge 1s land applied in accordance with the terms of this permmt.

Under North American Industry Classification System (NAICS) code of 221320, the applicant's activities are the operation of a
sewage treatment plant.

ADEQ’s contact person for submitting written comments, requesting information regarding the draft permit, or obtaining copy of the
permit and the Fact Sheet is Kim Fuller, at the above address and telephone number. For those with Internet access, a copy of the
proposed draft permit may be found on the ADEQ’s website at:
hitp://www.adeq.state.ar.us/water/branch_npdes/pn_permits/pnpermits.asp.

The last day of the comment period is 30 days after the publication date. The permit will become effective approximately two weeks
after the close of the comment period unless comments are received and/or a public hearing is requested prior to the close of the
comment period requiring a delay of the effective date. Comments and public hearing procedures may be found at 40 CFR Parts
124.10 through 124.12 and APCEC Regulation No. 8. All persons, including the permittee, who wish to comment on ADEQ’s draft
permitting decision must submit written comments to ADEQ, along with their name and mailing address. After the public comment
period, and public hearing, if one is held, ADEQ will issue a final permitting decision. A Public Hearing will be held when ADEQ
finds a significant degree of public interest. ADEQ will notify the applicant and each person who has submitted written comments or
requested notice of the final permutting decision. Any interested person who has submitted comments may appeal a final decision by
ADEQ in accordance with the APCEC Regulation No. 8 (Administrative Procedures).



DRAFT

Fact Sheet
for renewal of the draft discharge Permit Number AR0036498 to discharge to Waters of the State
1. PERMITTING AUTHORITY.
The 1ssuing office 1s:
Arkansas Department of Environmental Quality
5301 Northshore Drive
North Little Rock, Arkansas 72118-5317
2. APPLICANT.
The applicant’s mailing address and the facility address is:
City of Benton
614 West Hazel
Benton, AR 72015
3. PREPARED BY.
The permit was prepared by:’
Kimberly A. Fuller, PE, CPESC
Staff Engineer
Discharge Permits Section, Water Division

Telephone: (501) 682-0621
E-mail: fuller@adeqg.state.ar.us

4. DATE PREPARED.
The permit was prepared on February 11, 2008.
5. PREVIOUS PERMIT ACTIVITY.

Effective Date: June 1, 2003
Expiration Date: May 31, 2008

The permit application was received on December 3, 2007 and was deemed
administratively complete on December 7, 2007. Additional information was received on
June 23, 2008. It is proposed that the current discharge permit be reissued for a 5-year
term in accordance with regulations promulgated at 40 CFR Part 122.46(a).



DRAFT

Page 2 of Fact Sheet
Permit Number: AR0036498

SIGNIFICANT CHANGES FROM THE PREVIOUSLY ISSUED PERMIT.

The permittee is responsible for carefully reading the permit in detail and becoming
familiar with all of the changes therein:

1.
2.

10.

11

12.

13.

14.

Parts I1, 111, and IV have been revised.

The facility’s location coordinates have been corrected to match the most recent
field data.

The facility's mailing address has been revised.

The effluent limitations for pH have been corrected from 6-9 s.u. to 6.0 to 9.0 s.u.
to ensure the required accuracy in reporting.

The Dissolved Oxygen limit has been changed to a monthly averge minimum.
The Ammonia Nitrogen (NH3-N) limits have been changed based upon the
toxicity criteria contained in Section 2.512 of APCEC Regulation No. 2 for the
month of Apnl.

Interim limits have been added to the permit based on the existing design flow of
6.3 MGD and final limits for the new design flow following construction of 8.3
MGD.

The Total Recoverable Copper limit has been removed and replaced with a Total
Hardness limit.

Total Phosphorus and Total Nitrate + Nitrite Nitrogen monitoring and reporting
requirements have been added in order to establish a database of point -source
loadings of nutrients to waters of the state of Arkansas.

The required operator license Class IV for the facility has been stated in Part II of
the permit.

Statements were added to Part I allowing the removal of the Total Residual
Chlorine (TRC) limit following the installation and operation of the new
ultraviolet disinfection system.

The pretreatment requirements in Part II have been updated to include an influent,
effluent, and sludge metals sampling requirement since the facility has a
Significant Industrial User (SIU).

A condition was added to Part II to state that the facility operates under a No
Exposure Exclusion for the facility's stormwater discharges.

A condition was added to Part II to describe the transition period resulting from
the construction of a new treatment train that will increase the facility's design
flow from 6.3 MGD to 8.3 MGD.

RECEIVING STREAM SEGMENT AND DISCHARGE LOCATION.

The outfall is located at the following coordinates:

Latitude: 34° 33’ 6 Longitude: 92° 35° 36”

The receiving waters named:



DRAFT

Page 3 of Fact Sheet
Permit Number: AR0036498

Unnamed tributary of Depot Creek, thence to Depot Creek, thence to the Saline River in
Segment 2C of the Ouachita River Basin. The receiving stream with USGS Hydrologic
Unit Code (H.U.C) of 08040203 and reach #012 is a Water of the State classified for
secondary contact recreation, raw water source for public, industrial, and agricultural
water supplies, propagation of desirable species of fish and other aquatic life, and other
compatible uses.

a.  303(d) LIST AND ENDANGERED SPECIES CONSIDERATIONS.
i 303(d) List:

The receiving stream is not listed on the 303(d) list. Therefore, no permit
action 1s needed.

11. Endangered Species:

No comments on the application were received from the U.S. Fish and
Wildlife Service (USF&WS). The draft permit and Fact Sheet will be sent
to the USF&WS for their review.

8. OUTFALL AND TREATMENT PROCESS DESCRIPTION.

The following is a description of the existing treatment facility described in the
application:

a. Design Flow: 6.3 MGD

b. Type of Treatment: Fine screen, grit removal, activated sludge aeration
(oxidation ditch), clarification, post aeration, and chlorination.

C. Discharge Description: treated municipal wastewater
Transition Period:

The City of Benton is constructing a new treatment train at the existing wastewater plant
which will increase the design flow from 6.3 MGD to 8.3 MGD. The construction will
add a new activated sludge oxidation ditch, clarifier, post aeration basin, ultraviolet
disinfection chamber, anaerobic digester, and a return/waste actived sludge pump station
with a design flow of 8.3 MGD. The construction will also include improvements to the
fine screen. The existing treatment system is: Fine scréen, grit removal, activated sludge
aeration (oxidation ditch), clarification, post aeration, and chlorination with a design flow
of 6.3 MGD.



DRAFT

10.

11.

Page 4 of Fact Sheet
Permit Number: AR0036498

The permittee must notify the ADEQ when the new treatment train is complete and
at least 30 days after the discharge at the new design flow has begun.

The following 1s a description of the modified treatment facility including the new
treatment train described in the application:

a. Design Flow: 8.3 MGD

b. Type of Treatment: Fine screen, grit removal, activated sludge aeration
(oxidation ditch), clarification, post aeration, and ultraviolet disinfection.

c. Discharge Description: treated municipal wastewater

ACTIVITY.

Under the Standard Industnal Classification (SIC) code of 4952 or North American
Industry Classification System (NAICS) code of 221320, the applicant's activities are the
operation of a sewage treatment plant.

INDUSTRIAL WASTEWATER CONTRIBUTIONS.

INDUSTRIAL USERS

This facility receives process wastewater from significant industrial users. The
Department has made the decision based on several criteria that the POTW will not be
required to develop an approved pretreatment program at this time. Standard boilerplate
Pretreatment Prohibitions (40 CFR 403.5[b]) and additional monitoring/reporting
requirements to determine the potential need for local limits per 40 CFR 403.5(c)(2) are
deemed appropriate at this time.

SEWAGE SLUDGE PRACTICES.
Sludge is land applied to the following sites:

Field No. Section Township Range Total Acres

1 32 1S 15W 62
2 32 1S 15W 80
3 32 1S 15W 80
4 9 2S 15SW 48
5 9 2S 15W 80



DRAFT

Page 5 of Fact Sheet
Permit Number: AR0036498

12. PERMIT CONDITIONS.

The Arkansas Department of Environmental Quality has made a determination to issue a
draft permit for the discharge described in the application. Permit requirements are based
on federal regulations (40 CFR Parts 122, 124, and Subchapter N), the National
Pretreatment Regulation in 40 CFR Part 403 and regulations promulgated pursuant to the
Arkansas Water and Air Pollution Control Act (Act 472 of 1949, as amended, Ark. Code
Ann. 8-4-101 et. seq.).

a. Final Effluent Limitations

Outfall 001 with a design flow of 6.3 MGD.

1. Conventional and/or Toxic Pollutants

Flow N/A N/A N/A AR tatizing
meter

Carbonaceous Biochemical

Oxygen Demand (CBODS)

(May-Oct) 525 10 15 three/week 24-hr comp.

(Nov-Apr) 788 15 22.5 three/week 24-hr comp.

Total Suspended Solids (TSS) 788 15 22.5 three/week 24-hr comp.

Ammonia Nitrogen (NH3-N)

(April) 110 2.1 32 three/week 24-hr comp.

(May-Oct) 79 1.5 23 three/week 24-hr comp.

(Nov-Mar) 210 4 6 three/week 24-hr comp.

Dissolved Oxygen

(May-Oct) N/A 7.0, (Monthly Avg. Min.) three/week Grab

(Nov-Apf) N/A 7.5, (Monthly Avg. Min.) three/week Grab

Fecal Coliform Bacteria (FCB) (colonies/100ml) .

(April - September) N/A 200 400 three/week Grab

(October - March) N/A 1000 2000 three/week Grab

Total Residual Chlorine (TRC) N/A <0.1 mg/1 (Inst. Max.) three/week Grab

Total Hardness N/A 41, (Inst. Min.) once/month Grab

Total Phosphorus (TP) N/A Report | Report three/week Grab




Page 6 of Fact Sheet
Permit Number: AR0036498

i
E

ézt;l)Nmate * Nitrite Nitrogen N/A Report Report three/week Grab
Minimum | Maximum
pH N/A 6.0 s.u. 9.0 su. fmg/rverk Grab
Chronic Biomonitoring N/A See Page 16, #15 below once/quarter 24-hr comp.
1. Solids and Foam: There shall be no discharge of distinctly visible solids,

scum or foam of a persistent nature, nor shall there be any formation of
slime, bottom deposits or sludge banks.

b. Final Effluent Limitations

Outfall 001 with a design flow of 8.3 MGD.

1. Conventional and/or Toxic Pollutants

Flow N/A N/A N/A once/day totalizing
meter

Carbonaceous Biochemical
Oxygen Demand (CBODS)
(May-Oct) 692 10 15 three/week 24-hr comp.
(Nov-Apr) 1038 15 225 three/week 24-hr comp.
Total Suspended Solids (TSS) 1038 15 22.5 three/week 24-hr comp.
Ammonia Nitrogen (NH3-N)
(April) 145 2.1 5.2 three/week 24-hr comp.
(May-Oct) 104 1.5 2.3 three/week 24-hr comp.
(Nov-Mar)

277 4 6 three/week 24-hr comp.
[...]
Methods for Estimating the Chronic Toxicity of Effluents and Receiving Waters to
Freshwater Organisms", EPA/600/4-91/002, July 1994. A minimum of five effluent
dilutions in addition to an appropriate control (0%) are to be used in the toxicity tests.
These additional effluent concentrations are 32%, 42%, 56%, 75%, and 100% (See
Attachment I of CPP). The low-flow effluent concentration (critical dilution) is defined
as 100% effluent. The requirement for chronic biomonitoring tests 1s based on the
magnitude of the facility's discharge with respect to receiving stream flow. The
stipulated test species, Ceriodaphnia dubia and the Fathead Minnow (Pimephales
promelas) are indigenous to the geographic area of the facility; the use of these is
consistent with the requirements of the State water quality standards. The biomonitoring
frequency has been established to provide data representative of the toxic potential of the
facility’s discharge, in accordance with the regulations promulgated at 40 CFR Part
122.48.

Results of all dilutions as well as the associated chemical monitoring of pH, temperature,
hardness, dissolved oxygen conductivity, and alkalinity shall be reported according to
EPA/600/4-91/002, July 1994 and shall be submitted as an attachment to the Discharge -
Monitoring Report (DMR).

This permit may be re-opened to require further biomonitoring studies, Toxicity
Reduction Evaluation (TRE) and/or effluent limits if biomonitoring data submitted to the
Department shows toxicity in the permittee's discharge. Modification or revocation of
this permit 1s subject to the provisions of 40 CFR 122.62, as adopted by reference in
ADEQ Regulation No. 6. Increased or intensified toxicity testing may also be required in
accordance with Section 308 of the Clean Water Act and Section 8-4-201 of the Arkansas
Water and Air Pollution Control Act (Act 472 of 1949, as amended).

Administrative Records

The following information summarized toxicity test submitted by the permittee during
the term of the current permit at outfall 001:

BIOMONITORING FREQUENCY RECOMMENDATION
AND RATIONALE FOR ADDITIONAL REQUIREMENTS

Permit Number: AR0036498

Facility Name: City of Benton

Previous Critical Dilution: 100%  Proposed Cntical Dilution: 100%
Date of Review: 01/02/08 Name of Reviewer: Barnett

Number of tests performed during previous 5 years by species:
Pimephales promelas (Fathead minnow): 22
Ceriodaphnia dubia (water flea): 22



DRAFT

16.

17.

Page 18 of Fact Sheet
Permit Number: AR0036498

Failed test dates during previous 5 years by species:

Pimephales promelas (Fathead minnow): Lethal Sublethal
None 03-03
04-03
07-03
12-06

Ceriodaphnia dubia (water flea): Lethal Sublethal
None 03-05

Previous TRE activities: None

Frequency recommendation by species:
Pimephales promelas (Fathead minnow): four/year
Ceriodaphnia dubia (water flea): four/year

Additional requirements (including WET Limits) rationale/comments conceming
permitting:

Rationale: According to the EPA Region 6 Post-Third Round Whole Effluent Toxicity
Testing Frequencies: "All major dischargers, and those minor dischargers specifically
identified by EPA or the State permitting authonty (based on available information on a
case-by case basis) as posing a significant unaddressed toxic risk, will be required to
perform Whole Effluent Toxicity testing at a frequency of once per quarter for the
vertebrate and invertebrate tests species for the first year of a new or reissued permit."”

SAMPLE TYPE AND FREQUENCY.

Regulations require permits to establish monitoring requirements to yield data
representative of the monitored activity [40 CFR Part 122.48(b)] and to ensure
compliance with permit limitations [40 CFR Part 122.44(1)(1)].

Requirements for sample type and sampling frequency have been based on the current
discharge permit.

STORMWATER POLLUTION PREVENTION PLAN REQUIREMENTS.

In lieu of stormwater pollution prevention plan requirements, a No Exposure Certification
(Tracking #ARR0O0C399) was issued. Under the no exposure certification, any discharge
of stormwater not in compliance with the No Exposure Certification requirements is a
violation of the permit.



DRAFT

18.

19.

20.

Page 19 of Fact Sheet
Permit Number: AR0036498

PERMIT COMPLIANCE.

The permittee shall achieve compliance with the effluent limitations specified for
discharges in accordance with the following schedule:

1.

2.

Compliance is required on the effective date of the permit.

The permittee must sample the wastewater treatment plant’s influent and effluent
in accordance with the provisions in Part II.7.C once/two (2) months for one year
following the effective date of the permit.

The permittee must submit annual reports of biosolids analysis in accordance with
Part 11.8.B.1.b(1) prior to May 1% of each year.

MONITORING AND REPORTING.

The applicant is at all times required to monitor the discharge on a regular basis and
report the results monthly. The monitoring results will be available to the public.

SOURCES.

The following sources were used to draft the permit:

AT TR e a0 TR

58 -

Application No. AR0036498 received 12/3/2007.

Arkansas Water Quality Management Plan (WQMP).

APCEC Regulation No. 2.

APCEC Regulation No. 3.

APCEC Regulation No. 6.

40 CFR Parts 122, 125, 133 and 403.

Discharge permit file AR0036498.

Discharge Monitoring Reports (DMRs).

"Arkansas Water Quality Inventory Report 2004 (305B)", ADEQ.

Memo from Mo Shafii to Engineers dated March 28, 2005

"Identification and Classification of Perenmal Streams of Arkansas", Arkansas
Geological Commission.

Continuing Planning Process (CPP).

Technical Support Document For Water Quality-based Toxic Control.

Region 6 Implementation Guidance for Arkansas Water Quality Standards
promulgated at 40 CFR Part 131.36.

Inspection Report dated October 27, 2006.



DRAFT

21.

22.

Page 20 of Fact Sheet
Permit Number: AR0036498

PUBLIC NOTICE.

The public notice describes the procedures for the formulation of final determinations and
shall provide for a public comment period of 30 days. During this period, any interested
persons may submit written comments on the permit and may request a public hearing to
clarify issues involved in the permitting decision. A request for a public hearing shall be
in writing and shall state the nature of the issue(s) proposed to be raised in the hearing.

A copy of the permit and public notice will be sent to the District Engineer, Corps of
Engineers, and to the Regional Director of the U.S. Fish and Wildlife Service on a case-
by-case basis, and the EPA and Arkansas Department of Health prior to the publication
of that notice.

POINT OF CONTACT.
For additional information, contact:

Kimberly A. Fuller, PE, CPESC

Permits Branch, Water Division

Arkansas Department of Environmental Quality
5301 Northshore Drive ‘
North Little Rock, Arkansas 72118-5317
Telephone: (501) 682-0621

Email: fuller@adeq.state.ar.us




DRAFT

Permit Number: AR003649¢
AUTHORIZATION TO DISCHARGE WASTEWATER UNDER
THE NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM AND
THE ARKANSAS WATER AND AIR POLLUTION CONTROL ACT

In accordance with the provisions of the Arkansas Water and Air Pollution Control Act (Act 472 of 1949, as amended, Ark.
Code Ann. 8-4-101 et seq.), and the Clean Water Act (33 U.S.C. § 1251 et seq.),

The applicant’s mailing address and the facility address is:
City of Benton
614 West Hazel
Benton, AR 72015

is authorized to discharge from a facility located as follows: south on Sevier Street at I-30 exit to South Street, then to Richards
turn right onto Hazel from Richards, in Section 15, Township 2 South, Range 15 West in Saline County, Arkansas.

Latitude: 34° 33’ 18”; Longitude: 92° 35’ 38”
to receiving waters named:

unnamed tributary of Depot Creek, thence to Depot Creek, thence to the Saline River in Segment 2C of the Ouachita Rive
Basin.

The outfall is located at the following coordinates:
Outfall 001: Latitude: 34° 33’ 6”; Longitude: 92° 35’ 36”

Discharge shall be in accordance with effluent limitations, monitoring requirements, and other conditions set forth in Parts I, II
111, and IV hereof.

Issue Date:
Effective Date:

Expiration Date:

Steven L. Drown
Chief, Water Division
Arkansas Department of Environmental Quality



DRAFT

Permit Number: AR003649¢
Page 1 of Part 12

PART I
PERMIT REQUIREMENTS

SECTION A. FINAL EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS: OUTFALL 001 - treated municipa
wastewater with a desgin flow of 6.3 MGD.

The permittee is authorized to discharge from Outfall 001 with a design flow of 6.3 MGD in accordance with the Final Effluent Limits in the
following table. Such discharges shall be limited and monitored by the permittee as specified below from a treatment system consisting of
fine screen, grit removal, activated sludge aeration (oxidation ditch), clarification, post aeration, and chlorination with a design flow of 6.
MGD.

Effluent Characteristics Discharge Limitations Monitoring Requirements
Mass ‘ Concentration
(lbs/day, unless (mg/l, unless Frequency Sample Type
otherwise otherwise specified) :
specified)
Monthly Avg. Monthly 7-Day Avg.
Avg.
Flow' N/A Report Report once/day totalizing meter
Carbonaceous Biochemical '
Oxygen Demand (CBODS)
(May-Oct) 525 10 15 three/week 24-hr composite
(Nov-Apr) : 788 15 22.5 three/week 24-hr composite
Total Suspended Solids (TSS) 788 15 22.5 ~ three/week 24-hr composite
Ammonia Nitrogen (NH3-N)
(April) 110 2.1 5.2 three/week 24-hr composite
(May-Oct) 79 1.5 2.3 three/week 24-hr composite
(Nov-March) 210 4 6 three/week 24-hr composite
Dissolved Oxygen’
(May-Oct) N/A 7.0, (Monthly Avg. Min.) three/week Grab
(Nov-Apr) N/A 7.5, (Monthly Avg. Min.) three/week Grab
Fecal Coliform Bacteria (FCB) (colonies/100ml)
(Apr-Sept) N/A 200 400 three/week Grab
(Oct-Mar) N/A 1000 2000 three/week Grab
Total Residual Chiorine (TRC)® N/A <0.1 mg/l (Inst. Max.) three/week Grab
Total Hardness* N/A 41, (Inst. Min.) once/month Grab
Total Phosphorus (TP) N/A Report Report three/week Grab
Total Nitrate + Nitrite Nitrogen (as N) N/A Report Report three/week Grab
inimu Maximum
pH N/A Mé.O Isnum 9.0 s.u. three/week Grab
Chronic Biomonitoring’ N/A N/A N/A once/quarter 24-hr composite




DRAFT

Permit Number: AR0036498

Page 2 of Part IA

Effluent Characteristics

Discharge Limitations

Monitoring Requirements

Coefficient of Variation TQP3B
Reproduction (7-day NOEC) TPP3B

Mass Concentration
(Ibs/day, unless (mg/], unless Frequency Sample Type
otherwise otherwise specified)
specified)
Monthly Avg. Monthly
Avg.

Pimephales promelas (Chronic)5
Pass/Fail Lethality (7-day NOEC)
TLP6C 7-Day Average
Pass/Fail Growth (7-day Report (Pass=0/Fail=1) once/quarter 24-hr composite
NOEC)TGP6C Report (Pass=0/Fail=1) once/quarter 24-hr composite
Survival (7-day NOEC) TOP6C Report % once/quarter 24-hr composite
Coefficient of Variation TQP6C Report % once/quarter 24-hr composite
Growth (7-day NOEC) TPP6C Report % once/quarter 24-hr composite
Ceriodaphnia dubia (Chronic)® 7-Day Average
Pass/Fail Lethality (7-day NOEC) Report (Pass=0/Fail=1) once/quarter 24-hr composite
TLP3B Report (Pass=0/Fail=1) once/quarter 24-hr composite
Pass/Fail production (7-day Report % once/quarter 24-hr composite
NOEC)TGP3B - Report % once/quarter 24-hr composite
Survival (7-day NOEC) TOP3B Report % once/quarter 24-hr composite

(W R =R S

See Condition No. 9 of Part I1.

Report monthly average and daily maximum as MGD.
Instantaneous Minimum. Dissolved Oxygen must be equal or exceed the permut lirmit at all times.
See Condition No. 10 of Part II. The TRC limit will be removed after the new ultraviolet disinfection system is operational.
The Total Hardness limt replaces the Total Recoverable Copper limit from the previous permit.

There shall be no discharge of distinctly visible solids, scum, or foam of a persistent nature, nor shall there be any formation of slime, bottom
deposits, or sludge banks. There shall be no visible sheen due to the presence of oil (Sheen means an iridescent appearance on the surface of

the water).

Samples taken in compliance with the monitoring requirements specified above shall be taken after the final treatment unit and at the
following monitoring coordinates: Latitude 34° 33’ 10”7, Longitude 92° 35° 36”.



DRAFT

Permit Number: AR003649¢
Page 3 of Part 1A

PART I
PERMIT REQUIREMENTS

SECTION A. FINAL EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS: OUTFALL 001 - treated municipa
wastewater with a design flow of 8.3 MGD.

The permittee is authorized to discharge from Outfall 001 with a design flow of 8.3 MGD in accordance with the Final Effluent Limits in the
following table. Such discharges shall be limited and monitored by the permittee as specified below from a treatment system consisting of ¢
fine screen, grit removal, activated sludge aeration (oxidation ditch), clarification, post aeration, and ultraviolet disinfection with a desigr
flow of 8.3 MGD.

Effluent Characteristics Discharge Limitations Monitoring Requirements
Mass Concentration .
(lbs/day, unless {mg/l, unless Frequency Sample Type
otherwise otherwise specified)
specified)
Monthly Avg. Monthly 7-Day Avg.
; Avg.
Flow' N/A Report Report once/day totalizing meter
Carbonaceous Biochemical
Oxygen Demand (CBODS)
(May-Oct) 692 10 15 three/week 24-hr composite
(Nov-Apr) 1038 15 22.5 three/week 24-hr composite
Total Suspended Solids (TSS) 1038 15 22.5 three/week 24-hr composite
Ammonia Nitrogen (NH3-N)
(April) 145 2.1 5.2 three/week 24-hr composite
(May-Oct) 104 1.5 23 three/week 24-hr composite
(Nov-March) 277 4 6 three/week 24-hr composite
Dissolved Oxygen’
(May-Oct) N/A 7.0, Monthly Avg. Min.) three/week Grab
(Nov-Apr) N/A 7.5, (Monthly Avg. Min.) three/week Grab
Fecal Coliform Bacteria (FCB) (colonies/100ml)
(Apr-Sept) N/A 200 400 three/week Grab
(Oct-Mar) N/A 1000 2000 three/week Grab
Total Hardness® N/A 41, (Inst. Min.) once/month Grab
Total Phosphorus (TP) N/A Report Report three/week Grab
Total Nitrate + Nitrite Nitrogen (as N) N/A Report Report three/week Grab
N IR
Chronic Biomonitoring’ N/A N/A N/A once/quarter 24-hr composite




DRAFT

Permit Number: AR0036498

Page 4 of Part IA

Effluent Characteristics

Discharge Limitations

Monitoring Requirements

Coefficient of Variation TQP3B
Reproduction (7-day NOEC) TPP3B

Mass Concentration
(Ibs/day, unless (mg/l, unless Frequency Sample Type
otherwise otherwise specified)
specified)
Monthly Avg. Monthly
Avg.
Pimephales promelas (Chronic)5
Pass/Fail Lethality (7-day NOEC)
TLP6C 7-Day Average
Pass/Fail Growth (7-day Report (Pass=0/Fail=1) once/quarter 24-hr composite
NOEC)TGP6C Report (Pass=0/Fail=1) once/quarter 24-hr composite
Survival (7-day NOEC) TOP6C Report % once/quarter 24-hr composite
Coefficient of Variation TQP6C Report % once/quarter 24-hr composite
Growth (7-day NOEC) TPP6C Report % once/quarter 24-hr composite
Ceriodaphnia dubia (Chronic)® 7-Day Average
Pass/Fail Lethality (7-day NOEC) Report (Pass=0/Fail=1) once/quarter 24-hr composite
"TLP3B Report (Pass=0/Fail=1) once/quarter 24-hr composite
Pass/Fail production (7-day Report % once/quarter 24-hr composite
NOEC)TGP3B : Report % once/quarter 24-hr composite
Survival (7-day NOEC) TOP3B Report % once/quarter 24-hr composite

See Condition No. 10 of Part II.

BN —

See Condition No. 9 of Part I1.

Report monthly average and daily maximum as MGD.
Instantaneous Minimum. Dissolved Oxygen must be equal or exceed the permuit limit at all times.

The Total Hardness limit replaces the Total Recoverable Copper limit from the previous permit.

There shall be no discharge of distinctly visible solids, scum, or foam of a persistent nature, nor shall there be any formation of slime, bottom
deposits, or sludge banks. There shall be no visible sheen due to the presence of oil (Sheen means an iridescent appearance on the surface of

the water).

Samples taken in compliance with the monitoring requirements specified above shall be taken after the final treatment unit and at the
following monitoring coordinates: Latitude 34° 33’ 10”, Longitude 92° 35° 36”.